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Remarks.The results shown in this test report refer only to the sample(s) tested; this test report cannot be
repreproduced,except in full, without prior written permission of the company. The report would be invalid
without specific stamp of test institute and the signatures of compiler and approver.If the report is not
stamped with the accreditation recognized seal, it will only be used for scientific research, education, and
internal quality control activities, and is not used for the purpose of issuing supporting data to the society.
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Test method
and criterion

H1 3L 16340 ] 7 HLAL B+ Hijth RCR123A
e R Chinese 3.7V, 800mAh, 2.96Wh
Sample name £35S Protected 16340 800mAh Battery RCR123A
English 3.7V, 800mAh, 2.96Wh
P
ﬁénn«ﬁﬁ 01~48
Sample No.
ZHE AL DRI AT BEVR R A PR ]
Consignor KEEPPOWER TECHNOLOGY CO., LIMITED
AP AL DRI VR R A PR A 7]
Manufacturer KEEPPOWER TECHNOLOGY CO., LIMITED
. PAE TR i iain g1 Seambs )
AT ST/SGIAC.10/11/Rev.6/Amendment.1, 38.3
AHIE bt UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

B FEMEEL, RS P 16.4*34.3mm

FE AN

Appearance Black Cylindrical battery, size $16.4*34.3mm

ST # Az Y
F R E 2020-03-23 Atz H 2020-03-23 ~ 2020-04-01
Accepted date Test date

M H
Test items

R AL SRS . kB, phi. AMEAERE. BRE. . SRR
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,

Overcharge, Forced discharge.

MLt

W, ZFEEMAFEEREE (O Ta e Yis i i gt e AR kT 0D
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 frifE R,

The sample has passed the test items of UNITED NATIONS "Recommendations
on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria

ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

Conclusion
%% H #i(Issue date): 2020-04-03
#iE p
Comments
G _ﬁ? iﬁ' Gt %:fﬂéi St /;
Compiler: Checker: ja |J 7 & Approver: )

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.

H2u, L1270
Page of
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| A 2R Standajlzd/%eE i?ggfaiﬁjclause MA%ER HIG ik
No. Name of test q Test result Test conclusion | Remarks
number of standard
BAE T a itz imp @y e
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 1 Passed
R T.1 Test T.1
BaE CGRTa e miEimp @y e
5 RS FRAETM) UN Manual of Tests and Criteria | W% 2 ok /
Thermal test ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 2 Passed
RE T.2 Test T.2
BAE CGRTa iz imp @i e
3 £ FRAEFMY UN Manual of Tests and Criteria | JLF#3 3 i /
Vibration ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 3 Passed
R4 T.3 Test T.3
BEE CORTaR s @i e
4 it FRET-M) UN Manual of Tests and Criteria | L% 4 e /
Shock ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 4 Passed
R T.4 Test T.4
o sk i BEE CORTaR s @i e
5 Ex?er:; FRUETIEY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 5 Passed
R4 T.5 Test T.5
A E T a iz @i LA
6 E7a FRUETHE) UN Manual of Tests and Criteria | WLIf# 6 % /
Crush ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 6 Passed
B T.6 Test T.6
BEE T aR s e @i LA
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 7 Passed
R T.7 Test T.7
A E T itz @it e
8 il da:N FRUETH) UN Manual of Tests and Criteria | WLFf % 8 Hi% /
Forced discharge ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 8 Passed
R T.8 Test T.8
VERE2N .
WA S 1 HESIRE:  20°C -25°C;  FABEIREE:  45% - 75%
Test environment . e
> Ambient temperature: 20°C - 25C, Ambient humidity: 45% - 75%
condition
B 51 H ,
Test items
3 AR L 5 g
Subcontracted e | N ” / Post
test condition TSR E ame code
Subcontracted
Laboratory Ho i BT
/
Address Tel

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.

37, 121
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Appendix 1
5 ) BB F 447 RaLEED)
No. Name of Test Iltems Altitude simulation
‘ M7 Before M5 After g % HIRES
FEERGS | RRRRAS UK | R |y
Sample No. Sample status CERY YT g R ER NI FEEE R az;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) Va2 (V) result
AR, sEA T
01 e | 17.887 4.200 17.882 4.200 0.028 100.00 o
HIRTER, 57l
02 b et | 17911 4.200 17.908 | 4.200 0.017 100.00 o
HIRTER, sEA T
03 Jimh St | 17.903 | 4200 | 17.899 | 4.200 0.022 100.00 0
B AEIR, SE AT TR
04 oo et | 17.905 4.200 17.903 4.200 0.011 100.00 o
EIRTER, TR
05 O s | 17.781 4.200 17.779 4.200 0.011 100.00 o
55 25 MEIR, 54 FeHL
06 it e e 17.872 4.200 17.869 4.200 0.017 100.00 o
2 25 MG, FEA T HL
07 | titoeErtl 17.904 | 4200 | 17.903 | 4.200 0.006 | 100.00 o
55 25 MEIR, 54 FeHL
08 v e e 17.992 4.200 17.991 4.200 0.006 100.00 o
2 25 MBI, FEA T HL
09 | timtoerrll 17.866 | 4.200 | 17.863 | 4.200 0.017 100.00 0
55 25 MEIR, 54 FeHL
10 vt e e 17.892 4.200 17.890 | 4.200 0.011 100.00 o
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Hav, L1270
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 2
75 5 MR H 44 7% R RIS
No. Name of Test Iltems Thermal test
‘ M7 Before M5 After g % HIRES
BERAE | RERRE UK | R |y
Sample No. Sample status HL o T R LERT1Yi6 s FEig L a?(;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) Va2 (V) result
AR, sEA T
01 Ji SRt | 17.882 | 4.200 | 17.874 | 4.104 0.045 97.71 0
HIRTER, 57l
02 el et | 17.908 | 4200 | 17.902 | 4.105 0.034 97.74 o
HIRTER, sEA T
03 Jimr et | 17899 | 4200 | 17.893 | 4.106 0.034 97.76 0
B AEIR, SE AT TR
04 ol e e | 17.903 4.200 17.899 4.108 0.022 97.81 o
EIRTER, TR
05 e | 17.779 4.200 17.771 4.108 0.045 97.81 o
55 25 MEIR, 54 FeHL
06 roo TR 17.869 4.200 17.860 | 4.108 0.050 97.81 o
2 25 MG, FEA T HL
o7 [ fAEERL 17.903 | 4200 | 17.896 | 4.110 0.039 97.86 0
55 25 MEIR, 54 FeHL
08 roo TR 17.991 4.200 17.980 | 4.107 0.061 97.79 o
2 25 MBI, FEA T HL
o9 [T EERL 17.863 | 4200 | 17.856 | 4.103 0.039 97.69 0
55 25 MEIR, 54 FeHL
10 roo TR 17.890 4.200 17.882 4.105 0.045 97.74 o
LR EH

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] H50L, L1270
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Appendix 3
75 3 MR H 4475 #&3h
No. Name of Test Iltems Vibration
‘ M7 Before M5 After g % HIRES
RS | IR UK | R |y
Sample No. Sample status CERY YT g R ER NI FEEE R az;) )OSS esl (L(J)/E;) Test
my (g) Vi (V) mz (9) Va2 (V) result
AR, sEA T
01 e | 17874 | 4104 | 17.873 | 4.102 0.006 99.95 0
HIRTER, 57l
02 e | 17902 | 4.105 17.902 | 4.104 0.000 99.98 o
HIRTER, sEA T
03 e | 17.893 | 4.106 17.891 | 4.104 0.011 99.95 o
B AEIR, SE AT TR
04 e | 17.899 | 4.108 17.899 | 4.108 0.000 100.00 o
EIRTER, TR
05 e | 17771 | 4.108 17.771 | 4.108 0.000 100.00 o
55 25 MEIR, 54 FeHL
06 it e et 17.860 | 4.108 17.858 | 4.108 0.011 100.00 o
2 25 MG, FEA T HL
o7 [ fAEERL 17.896 | 4110 | 17.896 | 4.108 0.000 99.95 0
55 25 MEIR, 54 FeHL
08 e el 17.980 | 4.107 17.980 | 4.103 0.000 99.90 o
2 25 MBI, FEA T HL
09 | timtoerrll 17856 | 4103 | 17.855 | 4.103 0.006 | 100.00 0
55 25 MEIR, 54 FeHL
10 it e et 17.882 | 4.105 17.881 | 4.104 0.006 99.98 o
LR EH

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Heul, L1270
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 4
75 4 MHAT H 427K it
No. Name of Test ltems Shock
‘ M7 Before M5 After g % HIRES
FEERGS | RRRRAS UK | R |y
Sample No. Sample status HL o T R LERT1Yi6 s FEig L az;) )OSS esl (L(J)/E;) Test
my (9) Vi(V) mz (9) V2 (V) result
HIRTER, TR H
01 Jmr iRl | 17873 | 4102 | 17.873 | 4.102 0.000 | 100.00 0
HIRYEIR, e A e
02 Jdpp et | 17902 | 4104 | 17.901 | 4.103 0.006 99.98 o
HIRTER, TR H
03 Jr Rl | 17891 | 4104 | 17.890 | 4.104 0.006 | 100.00 0
B RAEIR, 5E 4 7R HL
04 Jdpt el | 17.899 | 4108 | 17.898 | 4.108 0.006 | 100.00 o
EIRTER, TR
05 JRimp et | 17771 | 4208 | 17.771 | 4.107 0.000 99.98 o
55 25 MEIR, 54 FeHL
06  |[h2stitoctAl 17858 | 4108 | 17.858 | 4.108 0.000 | 100.00 o
3 25 ME, AT
07 |RBTEACERY 17896 | 4108 | 17.895 | 4.107 0.006 99.98 0
55 25 MEIR, 54 FeHL
08  |[h2titcEAL 17980 | 4103 | 17.979 | 4.103 0.006 | 100.00 o
3 25 ME, AT
09  [LBIEACERY 17855 | 4103 | 17.855 | 4.102 0.000 99.98 0
55 25 MEIR, 54 FeHL
10 BB IACERL 17.881 | 4104 | 17.881 | 4.104 0.000 | 100.00 o
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-ToilitER. RHFR. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] BT L1200
Shenzhen SEM Test Technology Co., Ltd. Page of
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Appendix 5
¥ 5 MAAT H 447K AR o
No. Name of Test ltems External short circuit
01 JUKT e 55.1 o) /
02 e o 55.6 0 /
03 JUKT e 55.2 o) /
04 iRt et 55.2 o) /
05 O o 55.3 0 /
06 v e 55.6 0 /
07 e ey 55.0 o /
08 e e 55.2 0 /
09 e ey 55.3 o /
10 v e 55.5 0 /
NS

E DR R FLlk; O-JEffE. R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYIME R R B A PR 7] #eul, 127
Shenzhen SEM Test Technology Co., Ltd. Page of
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M &£ 6
Appendix 6
5 6 MR H 44 7R PR
No. Name of Test Items Crush
. v F i 2 [H] ¢ ey e S NN s
PGS B ftR s v i B WAL ik
Sample No. Sample status (C) Test result Remark
HIRIEIR, 50%78
11 1st CYC, 50% Chgrged 108.6 o /
T UAEIF, 50% 78 HL
12 1st (\:YC, 50% Ch:lrged 378 O /
HIIEIR, 50%78
13 1st CYC, 50% Chgrged 23.2 o /
HIAE, 50% 70
14 1st (\ZYC, 50% Ch(;rged 114.1 0 /
G, 50%78
15 1st EYHC 50% ChZ\rged 28.5 O /
% 25 A, 50% 78
16 25th C\\(C, 50% Cha:)ged 35.6 0
55 25 YA, 50% 7% HL
17 25th C\\(C‘? 50% Charoged 278 O
% 25 A, 50% 78
18 25th C\\(C, 50% Cha:)ged 126.8 0
55 25 YA, 50% 7% L
19 25th C\\(C‘? 50% Charoged 248 O
% 25 A, 50% 7
20 25th C\\(C, 50% Cha:)ged 109.5 0
DRSS
H D-figfh,  F-E2K;  O-Tofffl. ok k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
PRYIME FESTR I A A PRA # FOUl, 127
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Appendix 7
K5 . WHARI5E 4 T
No. Name of Test Items Overcharge
FE g5 FERIRES Mt R w1
Sample No. Sample status Test result Remark
B, e
21 1st CYC, FuITy Charged O /
IR, 56 A
22 1st CYC, FuIITyDCharged O /
B, e
23 1st CYC, FuITy Charged O /
HIRIEA, e
24 1st CYC, FuﬁyDCharged O /
5 25 MIEH, TR
25 25th CYC, Fullyjéharged O /
o5 25 M, B R
26 25th CYC, FuIIyTEharged O /
5 25 MIEH, TR
27 25th CYC, Fullyjéharged O /
o5 25 MR, R
28 25th CYC, FuIIyTEharged O /
PRE

o DR Rl O-TEiA. Tl

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] #1008, k12 571
Shenzhen SEM Test Technology Co., Ltd. Page of
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M * 8

Appendix 8
FPs 8 M3 5 445K SHR | TSR
No. Name of Test Items Forced discharge

FE g5 FERIRES M EE R w1
Sample No. Sample status Test result Remark

29 o Py Baged o /
30 oo Py e o /
31 o Py Baged o /
32 Oy s 0 /
33 o Py Bged o /
34 Ol oy s 0 /
35 o Py Bged o /
36 Ol oy s 0 /
37 o Py Bged o /
38 Ol oy s 0 /
39 et ot o /
40 et o o /
a1 et oo o /
42 et o o /
43 et oo o /
a4 et o o /
45 et ot o /
46 e e by ot 0 /
a7 et oo o /
48 e e by ot 0 /

E DR FlEek; O-TEiA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] HA1 0L, 12 0T
Shenzhen SEM Test Technology Co., Ltd. Page of




WALTEK

TESTING - CERTIFICATION - INSPECTION

%5 No.: WTX20X03010843B001

7]

e R A
Sample photo

© RCR123A 800mAh ©
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